
 

 

 

 

 

 

 

 

 

Long Term Control Plan Update 

City of Zanesville, Ohio 

March 2025 

 

 

 

 

 

 

 

   



Long-Term Control Plan Update 

 

 

  

  

  

  

 

 

Prepared for: Zanesville, Ohio      

60634897 

AECOM 

 
 

 

Prepared for: 

    
City of Zanesville 
Scott Brown 
Public Service Director  
401 Market Street 
Zanesville, Ohio 43701 

 

 

Prepared by: 

 
AECOM 
277 West Nationwide Blvd 
Columbus, OH 43215 
aecom.com 
AECOM Project Number: 60634897 

 

  

 

 

 

 

 

 

 

 

 

 

 

Copyright © 2025 by AECOM 

All rights reserved. No part of this copyrighted work may be reproduced, distributed, or 
transmitted in any form or by any means without the prior written permission of AECOM. 
[...]
CSO controls. The City’s LTCP Update includes consideration of each of the CSO 
Control Policy goals and evaluation of the required components of a LTCP. In addition, 
public and regulatory agency input has been considered during development of the 
CSO control alternatives including evaluation of financial affordability in relation to 
water quality benefits.   

Based on the tasks completed to date, the City has decided to move forward with a 
LTCP Update that will incorporate the recently codified Integrated Municipal 
Stormwater and Wastewater Planning Approach Framework (Integrated Planning 
Approach). The Integrated Planning Approach and US EPA CSO Control Policy have 
been utilized in developing alternatives, schedules and affordability of the City’s LTCP 
Update.  

 



Long-Term Control Plan Update    

 

 

Prepared for: Zanesville, Ohio      

60634897 

AECOM 

23 
 

 System Characterization 

The City’s collection system and wastewater treatment plant were characterized in the 
2007 LTCP and re-evaluated as part of the LTCP Update. A summary of this 
characterization for each of the key components is provided in this Section.  

6.1 Gravity Collection System 

The City of Zanesville service area consists of both combined and separate sanitary 
sewers. Table 6-1 summarizes key data for each interceptor. Average daily flow 
parameters for each major interceptor were updated based on available LTCP Update 
flow monitoring results (refer to Section 7 for further information). The City’s combined 
collection system is depicted in Figure 6-1 including major interceptors, force mains, 
rack locations (CSOs), and pump stations.  

Table 6-1. Summary of Major Interceptors 

Interceptor Size (in) Material 
Average 
Daily Flow 
(MGD) 

Discharge 
Location 

Permitted CSOs 

Joe’s Run 30– 36 RCP 2.77 Y-Bridge Pump 
Station 

R13 

Mill Run 21 – 27 RCP 1.08 Downtown 
Interceptor 

-- 

Downtown 24 – 48 VSP/RCSP 1.10 Muskingum River 
Siphon 

R21, R26, R30 

Linden Avenue 24 – 36 VSP 0.48 Joe’s Run R13, R14 

West Main 
Street 

8 – 21 VSP Unavailable Y-Bridge Pump 
Station 

-- 

Chap’s Run 18 – 24 VCP/CIP 0.62 Y-Bridge Pump 
Station 

R12 

Main 
(Muskingum 
Avenue) 

60 Brick/CIP 4.50 WWTP R3, R6, R8, R9, 
R10, R11 

 



!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

[Ú

[Ú

#

Mu
sk

ing
um

Riv
er

Licking River
Mill Run

Chap's Run

R9
R8

R3

R6

R30

R14

R21
R12

R26

Source: Esri, Maxar, GeoEye, Earthstar Geographics, CNES/Airbus DS, USDA,
USGS, AeroGRID, IGN, and the GIS User Community, Sources: Esri, HERE,
Garmin, USGS, Intermap, INCREMENT P, NRCan, Esri Japan, METI, Esri China
(Hong Kong), Esri Korea, Esri (Thailand), NGCC, (c) OpenStreetMap
contributors, and the GIS User Community

Legend
#WWTP Influent Location
[ÚPump Station
!( CSO Location

Sewer Type
Force Main
Chap's Run Interceptor
Downtown Interceptor
Joe's Run Interceptor
Linden Avenue Interceptor
Mill Run Interceptor
Muskingum Avenue Interceptor
West Main Interceptor
Exist. Force Main
Exist. Interceptor
Exist. Sanitary
Exist. Combined
Exist. Lateral
Exist. County
Abandoned
City Boundary

Figure 6-1
City of Zanesville LTCP Update

System Overview Map

Y-Bridge
Pump Station 

0 4,000 8,000
Feet ±

Linden Avenue
Lift Station

Muskingum River
Siphon

WWTP 

R13

R11
R10

Maria.DeLuca
Snapshot



Long-Term Control Plan Update    

 

 

Prepared for: Zanesville, Ohio      

60634897 

AECOM 

25 
 

6.2 Combined Sewer Overflows 

The City has sixteen (16) permitted CSOs in the current NPDES Permit, twelve (12) of 
which are active. These CSOs are referred to as racks. The rack locations are shown 
in Table 6-2. In accordance with the City’s NPDES Permit, flow meters collect flow data 
from the following rack numbers: R3, R6, R14 and R21. All other racks are visually 
inspected. All racks discharge to the Muskingum River, except for R13, which 
discharges at the mouth of the Licking River. Table 6-2 includes the rack number, 
location, outfall size and current status of each CSO in the collection system.   

Table 6-2. Combined Sewer Overflow Description and Rack Numbers 

City Rack 
Number 

NPDES Permit 
CSO Station 
Number 

Location Description 
Overflow Outfall 
Sewer Size 

Closed? 

R2 005 Hoover St. at Muskingum Ave. 24” Yes 

R3 006 Johnson St. at Muskingum Ave. 48”  

R4 007 Lincoln St. at Muskingum Ave. 24” Yes 

R5 008 Pierce St. at Muskingum Ave.  24” Yes 

R6 009 Harrison St. at Muskingum Ave.  48”  

R7 010 Van Buren St. at Muskingum 
Ave. 

24” Yes 

R8 011 Madison St. at Muskingum Ave. 18”  

R9 012 Jefferson St. at Muskingum Ave.  24”  

R10 013 Adams Ave. between 
Muskingum Ave. and Putnam 
Ave.  

48”  

R11 014 Muskingum Ave. between 
Putnam Ave. and Washington St.  

24”  

R12 015 Southwest of Y-Bridge PS in 
Alley 

48”  

R13 016 Peters Alley behind Mee’s 60”  

R14 017 McIntire Ave. east of Linden Ave.  60”x54” ellipse  

R15 018 Canal St. NE of 6th St. Bridge 30” Yes 

R17 020 8th St. North of Hughes St.  18” Yes 

R18 021 Wayne Ave. South of Hughes St.  18” Yes 

R19 022 Hughes St. West of Sharon Ave.  42” Yes 

R21 024 Market St. at 3rd  48”  

R26 029 5th St. North of Canal St. 42”  

R30 052 Main St. in Front of Courthouse 36”  



Long-Term Control Plan Update    

 

 

Prepared for: Zanesville, Ohio      

60634897 

AECOM 

26 
 

The 2-chambered CSO structures at R13, R14, R21, R26, and R30 all have separate 
float and regulator gate chambers and divert flow through a gate to an interceptor 
sewer.  A float closes the gate as water levels are raised, and opens the gate as water 
levels are lowered, thus directing flow back into the interceptor. All other regulators are 
single chambered and utilize a diversion dam to direct high flows out to the Muskingum 
River.  

Existing CSO locations are shown in Figure 6-1 and Figure 6-2.  CSOs that have been 
closed by completed sewer separation projects are depicted in Figure 6-2 as well as 
existing CSO area boundaries.   

 



!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

[Ú

[Ú

#

!?

!?

!?

!?

!?
!?

!?

!?

R7

R5

R4

R2

R19
R15

R17
R18

R9
R8

R6

R30

R14

R21R13
R12

R11
R10

Source: Esri, Maxar, GeoEye, Earthstar Geographics, CNES/Airbus DS, USDA,
USGS, AeroGRID, IGN, and the GIS User Community, Sources: Esri, HERE,
Garmin, USGS, Intermap, INCREMENT P, NRCan, Esri Japan, METI, Esri China
(Hong Kong), Esri Korea, Esri (Thailand), NGCC, (c) OpenStreetMap
contributors, and the GIS User Community

Legend
!? Closed CSO Location
#WWTP Influent Location
[ÚPump Station
!( Existing CSO Location

Sewer Type
Exist. Force Main
Exist. Interceptor
Exist. Sanitary
Exist. Combined
Exist. Lateral
Exist. County
Abandoned
CSO Area
City Boundary

Figure 6-2
City of Zanesville LTCP Update

CSO Areas

0 2,250 4,500
Feet ±

WWTP 

R3

R26

R21

R30R26

R14

R13

R12
R11
R10

R9
R8

R6

R3



Long-Term Control Plan Update    

 

 

Prepared for: Zanesville, Ohio      

60634897 

AECOM 

28 
 

6.3 River Water/Intrusion Prevention  

Tideflex style gates or valves have been installed at R12, R13, R14, and R21 to 
prevent the intrusion of river water into the system during high river levels. A duckbill 
was installed at the R21 outfall in 2012 to mitigate river water intrusion. Routine 
inspections are conducted to ensure proper operation and maintenance of the installed 
devices for continued functionality.  River water intrusion was evaluated at key 
infrastructure in Section 8. 

6.4 Siphons 

The Muskingum River Siphon, constructed in 1953, conveys combined wastewater 
from East Zanesville and the City’s downtown area across the Muskingum River. The 
siphon begins at the east riverbank and conveys flows into the upstream point of the 
Main Interceptor. The siphon consists of two parallel conduits – one (1) 12-inch barrel 
and one (1) 24-inch barrel.  An overflow weir was installed at the siphon to allow for 
emergency bypasses. There have been no documented overflows at this location. 

6.5 Pump Stations 

In addition to the pump stations located at the WWTP, the City owns and operates (2) 
remote wastewater pump stations – the Linden Avenue Pump Station and the Y-Bridge 
Pump Station. The Linden Avenue Pump Station serves a relatively small section of the 
City to the northwest with an estimated average dry weather flow of 0.3 MGD. This PS 
is being rehabilitated to continue to convey the existing design flow.  

The City relies on the Y-Bridge Pump Station for conveyance of combined flows from 
the northwest portion of the City with a discharge point at the entrance to the Main 
Interceptor.  According to 2019 flow monitoring data the estimated average dry weather 
flow is 3.9 MGD.  The Y-Bridge Pump Station was constructed in 1953 along with 
approximately 3,550-feet of 24-inch effluent force main which runs parallel to the 
Muskingum River before discharging into the Main Interceptor (Muskingum Avenue 
Interceptor). 

In 2014 the City completed the Y-Bridge Pump Station Upgrades project which involved 
replacement of existing pumps, increasing its wet weather capacity from 10 MGD to 
14.4 MGD.  During extreme conditions, the station is capable of pumping 
approximately 18 MGD prior to an overflow occurrence. 

Table 6-3 summarizes key parameters for each remote pump station. 



Long-Term Control Plan Update    

 

 

Prepared for: Zanesville, Ohio      

60634897 

AECOM 

29 
 

Table 6-3. Summary of Remote Pump Stations 

 Linden Avenue Pump 
Station 

Y-Bridge Pump Station 

Year Built 

Year Upgraded 

1960 1959 

2014 

Type Wet Well / Dry Pit Wet Well / Dry Pit 

Pumps 

Number 

Capacity, each 

TDH 

  

2 

400 gpm 

30 ft 

  

3 

7,000 gpm 

30 ft 

Force Main 

Diameter 

Material 

Length 

  

8 in 

CIP 

250 LF 

  

24 in 

RCPP 

3,190 LF 

Permitted Overflows None None 

Influent Sewer 

Size 

Capacity 

  

15 inch 

6.7 MGD 

  

48 inch 

14.4 MGD 

6.6 Wastewater Treatment Plant  

The City of Zanesville operates a conventional trickling filter wastewater treatment 
plant (WWTP) on Moxahala Avenue that serves the City and adjacent systems from 
Muskingum County. The WWTP was constructed in 1959 and last upgraded in 2009. 
The City has continued to make operational adjustments at the WWTP to maximize 
flows through the plant. 

Primary treatment processes include influent primary pumping and screening, 
secondary screening, grit removal and primary clarifiers. The WWTP is also equipped 
with a sludge dewatering system and anaerobic digestors. The secondary treatment 
processes include trickling filters, secondary clarifiers, chlorine disinfection, contact 
tanks, and aerobic digesters. Figure 6-3 depicts the wet stream processes, while 
Figure 6-4 depicts the sludge processes.  

According to the City’s current NPDES permit, the effluent loadings of the wastewater 
treatment plant (WWTP) are based on a wet weather flow rate of 18 MGD. The 
average daily design flow of the treatment plant is rated at 11 MGD.  



Primary 
Screening

(601) Primary Pumps 
(5)

Screening
(2)

(2) Grit
Removal

Primary 
Clarifiers 

(3)

Secondary 
Pumps (4)

Trickling 
Filters (3)

C.E.P.T
System

>18MGD
Polymer & 

Ferric Chloride

RAW
Sludge
Pumps

(2)

Solids 
Contact 
Tanks 

(4)

Final 
Settling 
Basins 

(4)

Chlorine 
Contact 

Tanks (2)

RAS 
Pumps 

(3)

Blowers 
(4)

WAS Pumps 
(3)

Dechlor

(001)
Outfall to

Muskingum
River

Cake 
Storage

Truck 
Discharge

Belt 
Filter 
Press

Ultimate
Disposal

(581)
(586)
(588)

Gravity 
Thickener

Backroad 
Pump 
Station

Sludge 
Transfer 
Pumps 

(4)

Primary 
Digester

Secondary 
Digester

(603) Trickling Filter Bypass >18 MGD

(602) Secondary Bypass >27 MGD

Supernatant

Supernatant

Pressate

All Tank Dewatering

Surface Water Runoff

Figure 6-3 WWTP Wet Stream Processes

C.E.P.T.
System 
> 24.5 MGD



Long-Term Control Plan Update    

 

 

Prepared for: Zanesville, Ohio      

60634897 

AECOM 

31 
 

 

Figure 6-4. WWTP Sludge Processes 

The City of Zanesville’s WWTP performed upgrades in 2007 and 2009 to increase 
average daily plant capacity to 11.0 MGD and peak wet weather plant capacity to 36.2 
MGD. There are 5 primary pumps which are all rated at 13 MGD. The pumps operate 
at 45-ft of head and discharge into a 42-inch ductile iron force main rated at 36.2 MGD. 
Flows up to 27.1 MGD were designed to receive full secondary treatment, and flows 
greater than this were designed to bypass secondary treatment after chemically 
enhanced primary treatment.  

The WWTP was previously unable to treat sustained flows in excess of 25 MGD as the 
primary screens become blinded, submerging the trolley, which shuts off the rakes. 



Long-Term Control Plan Update    

 

 

Prepared for: Zanesville, Ohio      

60634897 

AECOM 

32 
 

This caused flows to be diverted to the 1.5” bypass screens, which passed significant 
debris into the primary pump station wet well, causing pump failures due to seal failure 
and impeller damage. This result occurred during a stress test on March 1, 2017, in 
which 30 MGD was received by the plant.  

As a result of this stress test and other events resulting in flows in excess of 25 MGD, 
the City has had to replace or rebuild all 5 of the primary pumps during 2017 and 2018. 
Due to this restriction at the primary screens, plant operators previously adjusted the 
influent sluice gate to throttle the flow coming into the plant when influent flow reaches 
23.6 MGD. In 2022, the City removed the secondary screens and no longer throttles 
influent flows.   

In 2013, URS (AECOM) completed an evaluation report of the City’s WWTP as part of 
a Wet Weather Plan and reached the following conclusions: 

1. A reduction in WWTP capacity from 36.2 to 23.6 MGD results in an additional 
overflow volume of 0.9 MG (9.6 to 10.5 MG) during the 1-year design storm.  

2. The chlorine contact basin does not provide adequate detention time (per 10 
State Standards) at flows greater than 30 MGD.   

3. With optimum secondary splitter weir gate settings, the secondary treatment 
system is hydraulically limited to 23.6 MGD.  The hydraulic limitation is due to 
inadequate freeboard in the solids contact tank. 

Furthermore, the evaluation made several operational recommendations, which are 
summarized as follows: 

1. Solids Contact Tank:  The secondary splitter weir gates need to be adjusted to 
properly split the flow between each secondary settling tank.  The desired 
position of the weir gates is dependent on the total flow exiting the solids 
contact tank.  Allowing for a minimum of 6 inches of freeboard at the entrance 
of the solids contact tank, the solids contact tank can convey 23.6 MGD.  This 
assumes a Return Activated Sludge (RAS) flow of 18.9 MGD. 

2. Secondary Settling Tanks:  The three older and shallower settling tanks are 
known to experience solids washout during prolonged wet weather events.  To 
minimize the occurrence of solids washout, settling tank No. 4 should be 
operated at a higher Surface Overflow Rate (SOR) than settling tanks Nos. 1, 2, 
and 3. Settings for the solids contact tank effluent weir gates are provided to 
allow settling tanks Nos. 1, 2, and 3 to be run at lower SORs than settling tank 
No. 4. 

3. Return Activated Sludge (RAS) Rate:  Historically, plant staff has maintained the 
RAS rate at approximately one times the influent rate.  Operating in this 
manner, the RAS flow may be set unnecessarily high during wet weather 
events.  Lowering the RAS rate will reduce headloss through secondary 
treatment and increase the amount of freeboard in the solids contact tank, but it 
may also risk the possibility of solids washout occurring—especially in the 
shallower secondary settling tanks.  An appropriate, lower RAS rate shall be 
determined by plant staff during high flows. 

4. Waste Activated Sludge (WAS) Rate:  Currently, the WWTP is limited to wasting 
approximately 225 gpm of WAS due to the size and location of the opening 



Long-Term Control Plan Update    